
A P R I L   2 0 2 1

C i t y  o f  H e a l d s b u r g

Recycled Water Program 
Technical Report and 
Notice of Intent 
Revised to Include January 2021
Title 22 Engineering Report and 
Updated Attachments 

Prepared by: 

LARRY WALKER ASSOCIATES 

For compliance with: 

State of California Water Resources Control Board 
Water Reclamation Requirements for Recycled Water Use 
(Order WQ 2016-0068-DDW) and    
California Water Recycling Criteria 
(CCR Title 22, Chapter 3, Article 7, Section 60323) 

DeniseC
Stamp



i 

Table of Contents 

Introduction ................................................................................................................................... 1 

Facility/Waste Treatment Information .................................................................. 4 

Recycled Water Application ................................................................................... 7 

2.1. Administrator (City) Owned/Controlled Uses ..................................................................... 7
2.2. Contracted User Applications .............................................................................................. 7
2.3. Irrigation Operations and Management Plan ....................................................................... 7

Water Recycling Use Permit Program ................................................................. 22 

3.1 Administrator Authority, Rules, and Regulations............................................................... 22
3.2 Design and Implementation of the Permit Program ........................................................... 22
3.3 Cross-Connection Control Program .................................................................................... 22
3.4 Monitoring and Reporting Program .................................................................................... 23
3.5 Use Area Inspection Program ............................................................................................. 23
3.6 Operations and Maintenance Program ................................................................................ 24
3.7 Compliance Program .......................................................................................................... 24
3.7 Employee and User Training .............................................................................................. 27
3.8 Emergency Procedures and Notification ............................................................................ 27

Additional Site-Specific Conditions...................................................................... 29 

Water Recycling Program Administration ......................................................... 30 

Attachment A. City of Healdsburg WRF CCR Title 22 Engineering Report

Attachment B. Recycled Water Program Authority 

Attachment C. Recycled Water Trucked Program Guidelines 

Attachment D. Recycled Water Commercial Hauler Guidelines 

Attachment E. Commercial Hauler Forms 

Attachment F. Cross-Connection Control Program 

Attachment G. Site Inspection Forms and User Self-Monitoring Report 

Attachment H. Training Programs 



ii 

List of Tables 

Table 1. Healdsburg WRF Representative Recycled Water Quality for Selected Constituents 
(Based on Monitoring Data collected from January 2015 to December 2017) ...................... 5 

Table 2. City of Healdsburg Administrator Controlled Uses ......................................................... 7 

Table 3. City of Healdsburg Contracted User Applications ........................................................... 8 

Table 4. City of Healdsburg Vineyard Agronomic Rate Thresholds............................................ 11 

Table 5. Water and Nitrogen Requirements for Landscape Irrigation (turfgrass). ....................... 13 

Table 6. Water and Nitrogen Requirements for Ryegrass Irrigation. ........................................... 14 

Table 7. Water and Nitrogen Requirements for Pasture Irrigation. .............................................. 15 

Table 8. Water and Nitrogen Requirements for Alfalfa Irrigation. .............................................. 16 

Table 9. Water and Nitrogen Requirements for Vineyard Irrigation and Frost Control. .............. 17 

Table 10. Water and Nitrogen Requirements for Apple Orchard Irrigation. ................................ 18 

Table 11. Water and Nitrogen Requirements for Plum and Prune Orchard Irrigation. ................ 19 

Table 12. Water and Nitrogen Requirements for Peach Orchard Irrigation. ................................ 20 

Table 13. Water and Nitrogen Requirements for Cannabis Irrigation. ......................................... 21 

Table 14. Emergency Features at the City of Healdsburg WRF................................................... 28 

List of Figures 

Figure 1. Project Site Showing Existing and Proposed Expansion and Irrigation Areas. .............. 2 

Figure 2. Location of City of Healdsburg Water Reclamation Facility
and Recycled Water Fill Stations ............................................................................................ 6 

Figure 3. City of Healdsburg Recycled Water Program - Compliance Activities ........................ 26 



City of Healdsburg Recycled Water Program 1 November 2019 

Technical Report and Notice of Intent 

Introduction 

The City of Healdsburg (City) owns and operates the City of Healdsburg Water Reclamation 
Facility (WRF). The WRF provides tertiary treatment of municipal wastewater collected within 
the City, and currently operates under Order No. R1-2016-0015 (NPDES Permit No. 
CA0025135). Order No. R1-2016-0015 includes Waste Discharge Requirements (WDRs) and 
Water Recycling Requirements (WRRs) and allows discharge of disinfected, tertiary recycled 
water to the Basalt Pond (part of the Russian River) and delivery to authorized recycled water 
users. 
The North Coast Regional Water Quality Control Board (Regional Water Board) issued a Notice 
of Applicability (NOA) for the Statewide Water Reclamation Requirements for Recycled Water 
Use (Order WQ 2016-0068-DDW; General Order) 1 on July 1, 2016. The NOA authorized the 
City’s Recycled Water Program and prescribed a project-specific Monitoring and Reporting 
Program (Order No. 2016-0068-DDW-R1001; project-specific MRP). The NOA authorized 
recycled water use for vineyard irrigation, landscape irrigation, aggregate processing, and 
various construciton uses. The City is now planning to expand its recycled water system to 
eventually eliminate discharges to surface waters between May 15 and September 30 of each 
year by increasing the volume of recycled water supplied for beneficial uses. The City of 
Healdsburg Recycled water Project expansion involves the following activities: 

• Extending the existing recycled water transmission pipelines along two alignments
totaling approximately 6,000 linear feet;

• Adding approximately 1,160 acres of land that could receive recycled water through
the proposed new pipelines (2018 Proposed Area in Figure 1);

• Constructing a recycled water distribution system within the 2018 Proposed Area to
irrigate approximately 150 acres of pasture lands and 40 acres of vineyards;

• Adding 3,540 acres of land that could potentially receive recycled water at a future
date (2018 Program Expansion Area shown in Figure 1);

• Making permanent the temporary program for the application of recycled water via
truck delivery on approximately 25,000 acres of lands, which is set to expire at the end
of 2020; and

• Expanding the list of recycled water uses beyond those currently allowed in the
program to include: orchards (apple, plum/prune, peach), cannabis, irrigated pasture,
cut hay (ryegrass, alfalfa), and vineyard frost protection.

The City is submitting this revised NOI to consolidate all previous Engineering Reports, update 
the WRF description, and request approval for the additional recycled water uses. 
The revised CCR Title 22 Engineering Report (2019 Engineering Report) is included as 
Attachment A and replaces previously approved Engineering Reports and Addendums. The 
2019 Engineering Report includes the information required by the SWRCB-DDW “Guidelines 
for the Preparation an Engineering Report for the Production, Distribution, and Use of Recycled 
Water (Guidelines).” To avoid duplication, this NOI only includes the information not 
specifically required by the Engineering Report Guidelines.  

1 “Water Reclamation Requirements for Recycled Water Use”, Order WQ 2016-0068-DDW, State Water Resources 
Control Board, June 2016. 



City of Healdsburg Recycled Water Program 2 November 2019 

Technical Report and Notice of Intent 

Figure 1. Project Site Showing Existing and Proposed Expansion and Irrigation Areas. 



City of Healdsburg Recycled Water Program 3 November 2019 

Technical Report and Notice of Intent 

The City of Healdsburg Recycled Water Program was developed to ensure recycled water will be 
safely produced, distributed, and used by residential, commercial, and industrial customers for all 
approved uses.  The City is the recycled water “Producer,” recycled water “Distributor,” and the 
recycled water program “Administrator.” City departments, residents, agricultural irrigators, 
commercial businesses, and industries that use recycled water are designated as recycled water 
“Users.” Commercial haulers that deliver more than 300 gallons per visit are also designated as 
recycled water “Distributors.”  
The NOI is organized into the following sections: 

• Facility/Waste Treatment Information (Section I) - Overview of City’s treatment facilities
and recycled water quality.

• Recycled Water Application (Section II) - Distribution method, type of recycled water
use, guidelines for use.

• Water Recycling Permit Program (Section III) - Methods and procedures used to ensure
user compliance with CCR Title 17 and 22 regulations.

• Additional Site-Specific Conditions (Section IV) - Additional restrictions on recycled
water use and effluent disposal not covered by the General Order and a summary of
CEQA compliance activities.

• Water Recycling Program Administration (Section V) - Organization and responsibilities
of agencies and personnel involved in the recycled water program.



City of Healdsburg Recycled Water Program 4 November 2019 

Technical Report and Notice of Intent 

Facility/Waste Treatment Information

The WRF is designed to treat 1.4 million gallons per day (mgd) average dry weather flow 
(ADWF) and 4.0 mgd maximum sustained peak flows and produce “disinfected tertiary recycled 
water2.” The WRF location is shown in Figure 2. The treatment system consists of influent 
screening and grit removal; biological removal of biochemical oxygen demand (BOD) and 
nitrogen in aerobic, anoxic, and pre-anoxic basins; membrane bioreactor (MBR) filtration; and 
ultraviolet (UV) light disinfection. The combination of membrane filtration and UV disinfection 
is designed to inactivate and/or remove 99.999 percent of F-specific bacteriophage, MS2 or polio 
virus (i.e., 5-log credit). Filtered and UV disinfected effluent flows by gravity to two storage 
ponds (Storage Pond #1-25 million gallons (mgal), Storage Pond #2 -14.6 mgal), or to the Basalt 
Pond. Two aerated equalization basins (Equalization Pond #1-5.0 mgal, Equalization Pond #2-
4.5 mgal) are utilized to modulate inflows during peak wet weather events and store inadequately 
treated wastewater. Influent is diverted to the equalization basins at the headworks and 
inadequately treated wastewater is diverted to the equalization basins downstream of UV 
disinfection.  
Recycled water is provided to City vehicles, self-haulers, commercial haulers, and tanker truck 
operators at the WRF Fill Station (340 Foreman Lane) and the Kinley Drive Fill Station. Self-
haulers can only obtain recycled water at the WRF Fill Station. The maximum amount of 
recycled water that can be picked up by a self-hauler is 300 gallons per visit or 3,000 gallons per 
day. The fill station locations are shown in Figure 2. The Engineering Report (Attachment A) 

includes details about the recycled water treatment and distribution system, WRF reliability 
features, contingency plans, recycled water program authority, use area design, supplemental 
water supply, and monitoring/reporting.  
Representative recycled water quality (selected constituents) is presented in Table 1. Samples 
were collected at monitoring location EFF-001 (after disinfection but prior to discharge to the 
recycled water storage pond or the Basalt Pond) or at monitoring location REC-002 (after storage 
in the recycled water storage ponds) and prior to distribution.  

2 CCR Title 22 Section 60301.230 



City of Healdsburg Recycled Water Program 5 November 2019 

Technical Report and Notice of Intent 

Table 1. Healdsburg WRF Representative Recycled Water Quality for Selected Constituents 
(Based on Monitoring Data collected from January 2015 to December 2017) 

Monitoring 
Location Constituent Maximum Average 

EFF-001 Total Coliform (MPN/100mL) 13 3.2 
EFF-001 Biological Oxygen Demand (BOD5, mg/L) 8 1.4 
EFF-001 Total Suspended Solids (TSS, mg/L) 0.6 0.31 
EFF-001 Dissolved Oxygen (mg/L) 7.9 4.8 
EFF-001 Total Phosphorus (mg/L) 14 4.2 
REC-002 Total Dissolved Solids (mg/L) 630 421 
REC-002 Total Ammonia (mg/L as N) 0.56 0.35 
REC-002 Total Nitrogen (mg/L as N) 11.5 4.0 
REC-002 Boron (mg/L) 1.9 58 
REC-002 Chloride (mg/L) 65 180 



City of Healdsburg Recycled Water Program 6 November 2019 

Technical Report and Notice of Intent 

Figure 2. Location of City of Healdsburg Water Reclamation Facility    
and Recycled Water Fill Stations 

Kinley Drive Fill Station 

WRF Fill Station 



City of Healdsburg Recycled Water Program 7 November 2019 

Technical Report and Notice of Intent 

Recycled Water Application 

The City distributes recycled water by pipeline and at the two fill station kiosks. Dual-plumbed 
recycled water systems are not allowed under the City’s program. The City uses recycled water 
to maintain and protect City property (Administrator Controlled Uses). To manage the use of 
recycled water on private property, the City maintains recycled water use agreements or issues 
permits (Contracted Uses).   

2.1. ADMINISTRATOR (CITY) OWNED / CONTROLLED USES 
Administrator Controlled uses are summarized in Table 2 and are described in more detail in the 
Engineering Report (Attachment A. ). 

Table 2. City of Healdsburg Administrator Controlled Uses 

Recycled Water Use 
Estimated 

Volume (gal/day) 
Conveyance 

Method 
Application 

Method 

Fire Suppression Emergencies Only Truck Hauling Hoses 

Sanitary Sewer 
Cleaning 

2,000 gal/day 
(periodic, daily maximum) Truck Hauling Jetting, Flushing 

Street Sweeping 1,000 gal/day 
(periodic, daily maximum) Truck Hauling Street Sweeper 

Landscape Irrigation 
12,200 gal/day 

(periodic, daily maximum) 
Truck Hauling, 

Pipelines Sprinklers 

2.2. CONTRACTED USER APPLICATIONS 
The Contracted uses are summarized in Table 3 and are described in more detail in the 
Engineering Report (Attachment A. ). 

2.3. IRRIGATION OPERATIONS AND MANAGEMENT PLAN 
The General Order (Specification B.3.) requires use of recycled water at agronomic rates that 
consider soil, climate, and plant demand. In addition, use of recycled water and fertilizers shall 
be at a rate that takes into consideration the nutrient levels in recycled water and nutrient demand 
by plants. The City will use the process outlined in the following sections to conservatively 
estimate the volume of recycled water required for irrigation at hydraulic and nitrogen 
agronomic rates. Crop coefficients, irrigation system efficiencies, predicted recycled water 
quality, literature/farmer-provided nitrogen requirements, and historical local weather conditions 
were used to prepare these tables for illustrative purposes. Actual data (as detailed below) will be 